Вы находитесь на странице: 1из 44

Model 58-93R Tubing Power Tong

Installation, Operation, Service and Parts Book Manual

WPI WELLKIN Inc.


8401 Industrial Dr.
Pearland, TX 77584
PH: (281) 992-2064
FX: (281) 992-2076
E-mail: sales@wpiwellkin.com
Web: www.wpiwellkin.com
2
3
4
Schaeffer #112 HTC Oil ISO 150

5
6
7
8
9
10
Part Number Qty. Part Description
10-606 1 Steel tubing (right side)
10-607 1 Steel tubing (left side)
10-608 1 Steel tubing (relief valve)
12-130 1 Hose (lift)
58-71 4 Compression spring
58-91-1 2 Bolt-compression spring
58-27-10 1 Handle (clutch lever)
28-240-5 1 Valve (commercial)
77-90 1 Motor (commercial)
93-3-3 1 Transmission case
93-2-3 1 Top bearing cap
93-5-7 1 Guide bell, 5” hole
93-122 1 Cover
93-125 1 Counter balance
93-126 1 Valve plate
123-13-7 1 Bottom end (lift)
136-8-1 1 Spring retainer
147-2-10 1 Top cap
147-5-80 1 Gear housing
147-20 1 Swivel
147-40 1 Positioner (front)
147-41 1 Positioner (back)
147-42 1 Pull pin (front)
147-43 1 Pull pin (back)
183-5 1 Relief valve
867-23 2 Lever

11
12
13
Part Number Qty. Part Description
11-196 18 Washer 3/8” lock
11-255 1 Washer ¾” flat
11-603 18 Cap screw 3/8” x 1” hex. hd.
11-662 5 Cap screw 5/16” x ½” N.C. hex. hd. ht.
11-920 1 Safety pin 3-1/2”
11-1160 12 Cap screw 3/8” x 2-1/4” hex. hd.
58-47 2 Oil seal, 9594 L.P.D.
74-9 5 Latch bolt 3/8” N.C. thread
74-10 5 Latch
3-2-3 1 Top bearing cap
93-3-3 1 Transmission case
93-4-2 1 Final drive gear
93-5-7 1 Guide bell 5” bore w/gear teeth
93-7 2 Roller bearing
93-13 2 Base ring
93-25 1 Bearing race
93-26 1 Roller chain
93-30 1 Seal protector
93-161 1 Drag ring cover plate
93-287-3 1 Bottom bearing cap assembly
12 11-632 cap screw 3/8” x 1-1/2” hex.
1 93-285 drag ring sleeve
1 93-286-1 bottom cap
123-27 2 Pull pin, ¾” x 8-1/2”

14
JAW LIST

Part Number Qty. Part Description


1-5/16” OD thru 1.9” OD Tubing Jaw with Insert
50-149-6-100 5
**Includes:
** 5 50-149-6 Jaw
** 10 50-48-5 Insert
** 10 50-49-2 Insert Screw
Use in conjunction with:
1 50-15-2 Drag Ring (1” straight pin, 5” bore)
1 93-5-10 Guide Bell (3-1/2” bore)
1 93-161 Cover Plate (5” bore)

1-7/8” OD thru 2-3/8” OD Tubing Jaw with Insert


58-330-100 5
**Includes:
** 5 58-330 Jaw
** 10 58-328 Insert
** 20 50-49-2 Insert Screw
Use in conjunction with:
1 50-15-2 Drag Ring (1” straight pin, 5” bore)
1 93-5-7 Guide Bell (5” bore)
1 93-161 Cover Plate (5” bore)

2-3/8” OD thru 2-7/8” OD Tubing Jaw with Insert


50-22-7-100 5
**Includes:
** 5 50-22-7 Jaw
** 10 50-48-1 Insert
** 20 50-49-2 Insert Screw
Use in conjunction with:
1 50-15-2 Drag Ring (1” Straight pin, 5” bore)
1 93-5-7 Guide Bell (5” bore)
1 93-161 Cover Plate (5” bore)

2-7/8" to 5" (73.0 to 127.0 mm) Universal Jaw, less Inserts


J505-2 5
**Includes:
** 5 N507 Insert Screw
Inserts:
5 J505-4 Insert, 2-7/8” to 3-1/2”
5 J505 Insert, 3-1/2” to 4-1/2”
5 J505-1 Insert, 4” to 5”

2-7/8” OD thru 3-1/2” OD Tubing Jaw with Insert


50-22-8-100 5
**Includes:
** 5 50-22-8 Jaw
** 10 50-48-1 Insert
** 20 50-49-2 Insert Screw
Use in conjunction with:
1 50-15-2 Drag Ring (1” Straight pin, 5” bore)
1 93-5-7 Guide Bell (5” bore)
1 93-161 Cover Plate (5” bore)

15
Part Number Qty. Part Description
50-22-11 5 3-1/2” OD thru 4-1/2” OD Tubing Jaw (solid)
Use in conjunction with:
1 58-160-2 Drag Ring (1” straight pin, 6-1/4” bore)
1 93-5-11 Guide Bell (6-1/4” bore)
1 93-161-3 Cover Plate (6-1/4” bore)

50-22-12 5 4” OD thru 5” OD Tubing Jaw (solid)


Use in conjunction with:
1 58-160-2 Drag Ring (1” straight pin, 6-1/4” bore)
1 93-5-11 Guide Bell (6-1/4” bore)
1 93-161-3 Cover Plate (6-1/4” bore)

50-314 5 5” OD thru 6-1/16” OD Tubing Jaw (solid)


Use in conjunction with:
1 58-160-2 Drag Ring (1” straight pin, 6-1/4” bore)
1 93-5-11 Guide Bell (6-1/4” bore)
1 93-161-3 Cover Plate (6-1/4” bore)

Casing Jaws

58-154-2 5 4” OD thru 4-1/2” OD Casing Jaw (solid)


Use in conjunction with:
1 58-160-1 Drag Ring 3/4” straight pin, 7-1/4” bore)
1 93-5-12 Guide Bell (7-1/4” bore)
1 93-161-1 Cover Plate (7-1/4” bore)

58-158-2 5 5” OD thru 5-1/2” OD Casing Jaw (solid)


Use in conjunction with:
1 58-160-1 Drag Ring (3/4” straight pin, 7-1/4” bore)
1 93-5-12 Guide Bell (7-1/4” bore)
1 93-161-1 Cover Plate (7-1/4” bore)

58-336 10 6-5/8” OD Casing Jaw (solid)


Use in conjunction with:
1 58-332-2 Drag Ring (5/8” straight pin, 7-7/8 bore)
1 93-5-14 Guide Bell (7-7/8” bore)
1 93-161-1 Cover Plate (7-7/8” bore)

58-331 10 7” OD Casing Jaw (solid)


Use in conjunction with:
1 58-332-2 Drag Ring (5/8” straight pin, 7-7/8” bore)
1 93-5-14 Guide Bell (7-7/8” bore)
1 93-161-8 Cover Plate (7-7/8” bore)

Double Action Jaws

16
Part Number Qty. Part Description
1” OD thru 1-5/16” OD Tubing Jaw with Insert
58-305-100 3
**Includes:
** 3 58-305 Jaw
** 3 58-306 Insert
** 3 11-683 Insert Screw
Use in conjunction with:
1 50-15-5 Drag Ring (1” straight pin, 3-1/2” bore)
1 93-5-10 Guide Bell (3-1/2” bore)
1 93-161-9 Cover Plate (3-1/2” bore)

2” Tubing Jaw with Insert


58-307-100 5
**Includes:
** 5 58-307 Jaw
** 5 58-308 Insert
** 5 11-683 Insert Screw
Use in conjunction with:
1 50-15-2 Drag Ring (1” straight pin, 5” bore)
1 93-5-7 Guide Bell (5” bore)
1 93-161 Cover Plate (5” bore)

2-3/8” OD thru 3-1/16” OD Tubing Jaw with Insert


58-303-100 5
**Includes:
** 5 58-303 Jaw
** 5 58-304 Insert
** 5 11-683 Insert Screw
Use in conjunction with:
1 50-15-2 Drag Ring (1” straight pin, 5” bore)
1 93-5-7 Guide Bell (5” bore)
1 93-161 Cover Plate (5” bore)

3-1/2” OD Tubing Jaw with Insert


58-303-100 5
**Includes:
** 5 58-303 Jaw
** 5 58-304-1 Insert
** 5 11-683 Insert Screw
Use in conjunction with:
1 50-15-2 Drag Ring (1” straight pin, 5” bore)
1 93-5-7 Guide Bell (5” bore)
1 93-161 Cover Plate (5” bore)

3-11/16” OD Tubing Jaw with Insert


58-303-100 5
**Includes:
** 5 58-303 Jaw
** 5 58-304-2 Insert
** 5 11-683 Insert Screw
Use in conjunction with:
1 50-15-2 Drag Ring (1” straight pin, 5” bore)
1 93-5-7 Guide Bell (5” bore)
1 93-161 Cover Plate (5” bore)

17
Part Number Qty. Part Description

Drag Ring Assembly

Drag Ring Assembly 1-5/16” OD thru 3-1/2” OD


50-15-2 1
**Includes:
** 5 50-8-2 Jaw Pin
** 5 50-58 Drag Plug
** 5 50-57 Spring
** 5 11-147 Set Screw
** 1 11-131 Grease Fitting

Drag Ring Assembly 4” OD thru 5-1/4” OD


58-160-1 1
**Includes:
** 5 58-8-1 Jaw Pin 3/4”
** 5 58-57 Drag Plug
** 5 50-57-1 Spring
** 5 11-583 Set Screw
** 1 11-131 Grease Fitting

Drag Ring Assembly 3-1/2” OD thru 5” OD


58-160-2 1
**Includes:
** 5 50-8-2 Jaw Pin
** 5 50-58-1 Drag Plug
** 5 50-57 Spring
** 5 11-583 Set Screw
** 1 11-131 Grease Fitting

Drag Ring Assembly 6-5/8” OD thru 7” OD


58-332-2 1
**Includes:
** 10 59-8 Jaw Pin 5/8”
** 5 59-64 Drag Plug
** 5 59-53 Spring
** 5 11-583 Set Screw
** 1 11-131 Grease Fitting

Drag Ring Assembly 2-3/8” OD thru 5” OD


50-15-6 1
**Includes:
** 5 54-8-5 Jaw Pin 1-1/4”
** 5 50-58-1 Drag Plug
** 5 50-57 Spring
** 5 11-583 Set Screw
** 1 11-131 Grease Fitting

18
20
19
20
Part Number Qty. Part Description
11-14 2 Nut 1/2” NC
11-59 1 Str. Fit, 1/4” ferrule to 1/4” pipe (brass)
11-87 2 Washer, 1/2” lock
11-113 4 Cap screw 3/8” x 1” skt. head NC

11-176 3 Hy-pro key no. 18 (NOT PICTURED)


11-255 2 Washer, 3/4” flat
11-299 1 Drain cock
11-324 2 Pipe plug 1-1/4” square head

11-349 1 “O” ring


11-436 1 Ell 1/8” pipe to 5/16” ferrule 90 degree brass
11-572 12 Cap screw 5/16” x 3/4” skt. head NF
11-595 1 Set screw 5/16” x 5/16” NC

11-601 2 Pipe plug 1/2” skt. Head


11-603 4 Cap screw 3/8” x 1” head hex NC
11-604 12 Cap screw 3/8” x 3/4” hex head NC
11-662 52 Cap screw 5/16” x 1/2” hex head NC

11-859 2 Set screw 1/2” x 1-1/2” square head


11-900 3 Spirolox ring
11-920 1 Safety pin
11-1132 1 Cotter pin 1/8” x 1-3/4”
11-1492 2 Cap screw 1/2” x 2” hex head NC

50-9-1 1 High clutch gear


50-12-2 1 Low clutch gear
50-13-1 1 Clutch
50-20 1 Ring gear & pinion

50-28-3 1 Shifting fork


50-32-1 3 Bearing
50-45-1 2 Bearing spacer
50-193 1 Shifting yoke

58-61 1 Oil sight gauge


58-14-2 1 Clutch shaft
58-143-1 1 Oil pump gear
58-17-3 1 End plate

58-23 1 Bearing cap


58-23-1 1 Bearing cap with hole for RPM counter
58-25 4 Bearing SKF
58-27-10 1 Clutch lever

21
Part Number Qty. Part Description
58-29-1 1 Bearing cap
58-137-1 1 Pinion spacer
58-295 2 Side plate
58-363-1 1 Nut

77-90 1 Commercial motor


92-183 1 Bearing
93-3-3 1 Transmission case
93-11 1 Drive shaft

93-18 1 Ring gear cover


93-19 1 Ring gear hub & sprocket
93-32 1 Bearing
93-37-2 1 Motor adaptor

93-114 1 Oil pump discharge line


93-115 1 Oil line
93-166 14 Cap screw 3/8” x 1” hex with drilled head
93-183 1 Bearing
93-295-1 1 Side plate

119-202 1 Oil pump assembly


123-27 2 Pull pin, 3/4” x 8-1/2”

22
24
23
24
Part Number Qty. Part Description
50-13-1 1 Clutch assembly, complete

Parts:
819-1 1 Anchor pin
819-5 4 Split ring
819-9 2 Pressure plate
819-10 12 Inner disc
819-11 14 Outer disc
819-12 2 Thrust plate
819-13 2 Adjustment collar
819-14 6 Spring pin
819-16 6 Separating spring
819-17 6 Dog
819-18 6 Dog pivot
819-20 1 Body
819-21 1 Shipper Sleeve

50-135 6 No. C Hy-Pro key

25
27
26
28
27
29
28
Part Number Qty. Part Description
10-606 1 Steel tubing
10-607 1 Steel tubing
10-608 1 Steel tubing

11-87 5 Lock washer 1/2”


11-90 1 Str. Fitting 3/8” flare to 3/8” pipe
11-165 1 Ell, 1” x 90 degrees H.P.
11-254 1 Nipple, 1” x close H.P.
11-265 1 Collar, 1” H.P.
11-333 1 Nipple, 1” x 2-1/2” H.P.
11-337 1 Nipple, 1” x 6” H.P.
11-427 1 Ell, 1/4” flare to 1/4” pipe 45 degree
11-560 1 Dust cap 5100-S7-16
11-566 1 Dust cap 5100-S7-20
11-606 2 Pipe plug 1”, skt.
11-641 3 Cap screw 1/2” x 1” hex
11-809 2 Cotter pin 3/32” x 7/8”
11-850 1 Dust plug 5100-S9-8
11-946 1 Coupling half 5100-S5-8B
11-953 1 Coupling half 5100-S2-16B
11-955 1 Coupling half 5100-S2-20B
11-963 4 Ell, 1” x 90 degree Bax 200-16
11-966 1 Straight fitting 1” x 3/4”, 1000-16-12 Bax
11-979 6 Sleeve, 1” Bax 1900-16
11-980 6 Nut 1”, Bax 1800-16
11-1140 1 Wrench, 1/2” Bonny
11-1286 3 Cap screw, 3/8” x 4”
11-1401 4 Yoke pin, 3/8” x 1”
11-1492 2 Cap screw, 1/2” x 2-1/4” hex drilled head
11-1563 1 Ell, 3/8” flare to 3/8” pipe, 45 degree
11-1572 1 Tee, 3/4” x 3/4” x 1” Bax w/ 1/4 NPT

12-130 1 Hose assembly 211-323-323-6-66”

58-240-5 1 Commercial valve A20-AA440-MA-3-SA-3

76-166 1 Nipple 1-1/4” x 4” w/1” collar

77-90 1 Commercial motor, M25X, 997-BEIL-15-25

93-117-6 4 Linkage
93-126 1 Valve plate

181-24-1 1 Check valve assembly (not pictured)

183-5 1 Denison relief valve R2V122 10-A1-146


183-9 1 Knob

867-22 2 Handle, Commercial 341-9100-002

29
32
30
34
31
Part Number Qty. Part Description
77-90 1 Hydraulic motor, complete

Parts:
866-1 1 Shaft end cover
866-2 1 Gear housing
866-3 1 Port end cover
866-4 1 Shaft

866-5 2 Gears 1.5”


866-6 4 Roller bearing
866-7 2 Thrust plate
866-8 1 Retaining ring

866-9 1 Bearing tapered


866-10 1 Hi-pressure seal
866-11 1 “O” ring
866-12 1 Shaft bearing

866-13 1 Spring
866-14 2 Check assembly
866-15 12 Pocket seal

866-16 2 Gasket
866-17 4 Bolt
866-18 4 Washer

Note: When repairing No. 77-90 motor, tighten the four cap screws Part No. 866-17
alternately to 200 ft. lbs. torque, rotate shaft with a 6” wrench, (protect the spline).
The shaft should rotate easily.

32
35
33
36
34
Part Number Qty. Part Description
10-606 1 Steel tube 1” x 23-1/4”
10-607 1 Steel tube 1” x 15-5/8”
10-608 1 Steel tube 1” x 9-1/4”

11-1082 1 Tee 3/4 pipe to 3/4 pipe to 1 tube

58-240-5 1 Valve A20-AA128-MA53-SA53-PF1030


58-27-10 1 Clutch lever

76-166 1 Nipple 1-1/4” x 4

93-117-6 4 Linkage

183-5 1 Denison relief valve R2V-12-313-10-A1


183-9 1 Knob 1-1/4” OD

236-5893R 1 Hydraulic Pressure vs ft. lbs. torque gauge assembly


1 236-2 Pressure Gauge 2-1/2” – 2000#
1 236-4 Gauge mount
1 236-8 Engraved dial face
1 12-245 Hose
1 11-323 Collar 1/4” std. blk.
1 11-162 Ell 1/4 flare to 1/4 pipe
1 11-161 Str fit 1/4 flare to 1/4 pipe

867-23 2 Handle

35
38
36
37
Part Number Qty. Part Description
123-5893R-100 1 Hydraulic lift assembly, complete

Parts:
11-18 1 Machine repair bushing #20
11-131 1 Grease fitting
11-145 4 Nut
11-148 1 Clevis
11-317 1 Ell 3/8” HP street
11-353* 1 “O” ring 3/16 x 3 x 3-3/8 NATIONAL 622740
11-355* 1 “O” ring 3/16 x 2-3/8 x 2-3/4 NATIONAL 622735
11-356* 1 “O” ring 3/16 x 1-1/2 x 1-7/8 NATIONAL 622728
11-361* 1 “O” ring 1/8 x 2-1/8 x 2-3/8 NATIONAL 623005
11-803 6 Nut
11-816* 1 Snap ring 2-7/16” 5000-244
11-849 1 Dust cap 1/2” 5100-32-8S
11-850 1 Dust plug 1/2”
11-946 1 Coupling half 1/2”
11-947 1 Coupling half (male end) 5100-S2-88
11-1076 1 Nut 1-1/2” NF castle cad plate
11-1153 1 Cotter pin
11-1293 4 Cap screw 5/8 x 2-1/4 hex
11-1367* 2 Backup ring 2101-28 1-1/2
11-1563 1 Ell 3/8” flare to 3/8” pipe

12-130 1 Hose assembly

58-71 4 Compression spring


58-91-1 2 Compression spring bolt

74-73 8 Spring guide

123-1-1 1 Top cap


123-2-1 1 Working barrel
123-3-1 1 Operating rod
123-4 1 Cup retainer
123-4-1 1 Cup retainer
123-5-1* 2 Cup
123-9 1 Piston
123-10 1 Bumper washer
123-13-7 1 Bottom end
123-14 1 Hydraulic pipe 3/8” x 29” long
123-17 1 Hydraulic line cover
123-26* 1 Oil seal, NATIONAL 108145
126-7 1 Cushion spring
136-8-1 1 Spring housing

181-24-1 1 Check valve assembly


123-20 Repair kit
*PARTS INCLUDED IN 123-20 REPAIR KIT

38
41
39
The backup must have a 6-1/4” hole through the head to use the 4-1/2” OD to 5-9/16” OD and the 5” OD to 6-
1/16” OD jaw equipment. The 147-19 housing adapter is used on the other size equipment to reduce the hole
from 6-1/4” OD to 5” OD.

40
Part Number Qty. Part Description
147-5893R 1 Pneumatic backup assembly

Parts:
11-87 12 Washer
11-131 8 Grease fitting
11-145 2 Nut
11-196 10 Washer 3/8 lock
11-603 10 Cap screw 3/8 x 1 hex
11-806 2 Washer 5/8 lock
11-878 2 Cap screw 1/2 x 3/4 skt.
11-920 2 Pin 3-1/4 safety
11-995 12 Cap screw 1/2” x 1-1/4” hex
11-1335 5 Pin 1/2” x 1-1/2” dowel
11-1575 2 Cap screw 5/8” x 3-1/2” hex
147-1-1 1 Ring gear
147-2-10 1 Top cap 6-1/4” bore
147-5-80 1 Gear housing 6-1/4” bore
147-6 5 Jaw pin
147-19 1 Housing adapter
147-20 1 Swivel
147-40 1 Front positioner
147-41 1 Back positioner
147-42 1 Front pull pin
147-43 1 Back pull pin
121-10 1 Return spring

Back-up Jaws (Sizes listed are the actual OD the jaws will catch.)

1-5/16” OD thru 2-1/16” OD Jaw with Insert


50-149-5-100 5
**Includes:
** 5 50-149-5 Jaw
** 5 50-48-5 Insert
** 5 50-49-2 Insert Screw

2-3/8” OD thru 3-3/4” OD Jaw with Insert


147-7-100 5
**Includes:
** 5 147-7 Jaw
** 5 50-48-1 Insert
** 10 50-49-2 Insert Screw

3-1/16” OD thru 4-1/2” OD Jaw with Insert


147-14-100 5
**Includes:
5 147-14 Jaw
5 50-48-1 Insert
10 50-49-2 Insert Screw

147-10 5 4-1/2” OD thru 5-9/16” OD Jaw (solid)

147-8 5 5” OD thru 6-1/16” OD Jaw (solid)

41
45
42
8401 Industrial Drive, Pearland, TX 77584
Phone: (281) 992-2064, Fax: (281) 992-2076
E-Mail: sales@wpiwellkin.com
Web: www.wpiwellkin.com

WPI WELLKIN Inc. (WPI WELLKIN) Terms and Conditions


1. All WPI WELLKIN packing slips and invoices must show Buyer's purchase order number.

2. All shipments MUST contain packing slips.

3. CONTRACT: This order will become a binding contract upon receipt by WPI WELLKIN of Buyer's
PO, receipt by Buyer of a written acknowledgement by WPI WELLKIN and receipt by WPI WELLKIN of a
down payment in the amount specified in the contract.

4. This contract may be modified as mutually agreed by the Buyer and WPI WELLKIN.

5. PAYMENT TERMS: The payment terms are specified on the commercial offer from WPI
WELLKIN. The Buyer agrees to the payment terms by acceptance of the bid.

6. DELIVERY: Time is of the essence. WPI WELLKIN will attempt to deliver the material early if
possible. WPI WELLKIN will make best efforts to supply all material on a timely basis. If the delivery
will run over the contract delivery date, WPI WELLKIN will notify the Buyer giving reason for delay.
The current delivery estimate is specified on the commercial offer. The Buyer agrees to the delivery
terms by acceptance of the bid.

When necessary, WPI WELLKIN will notify the Buyer in advance of completion of the order and Buyer
will appoint an authorized representative or employee to inspect the material on a date and site as
designated by WPI WELLKIN. Transportation, lodging and all other expenses portal to portal for Buyer
representative or employee to witness and accept the material is the expense of the Buyer.

All costs associated with preparation, crating, insurance and ocean freight of the goods to the final
destination to be at Buyer's expense.

7. CANCELLATION: This contract is considered to be special order and not subject to cancellation.
Both parties hereto shall be given consideration in case of delays in delivery caused by fire, strike, riot,
war, act of God, delay of carriers, governmental order or regulation, complete or partial shutdown of
plant by reason of inability to obtain sufficient raw materials or power or any other similar or different
contingency beyond the reasonable control of the respective parties.

8. WARRANTIES AND REMEDIES: WPI WELLKIN expressly warrants that all supplies, materials and
parts covered by this contract will conform to the specifications in the contract as applicable and will
meet or exceed industry standards for such equipment. WPI WELLKIN will supply Buyer with
operations manuals and parts books for the material where applicable. Certificates of Compliance are
available upon request.

MANUFACTURED ITEMS: WPI WELLKIN manufactured items must be free of material and
workmanship defects for a period of 6 months from the date of delivery. If any items fail because
of a manufacturing defect within that period of time, then that item will be replaced by WPI
WELLKIN. Expendable / wear items are not covered under warranty. Examples of such items
include, but are not limited to, the following - dies, inserts, brake bands, rollers, gears, chains,
filters, belts, flexible couplings, slip bodies, spider bowls.

1
8401 Industrial Drive, Pearland, TX 77584
Phone: (281) 992-2064, Fax: (281) 992-2076
E-Mail: sales@wpiwellkin.com
Web: www.wpiwellkin.com

Replacement of parts will be accomplished at WPI WELLKIN's facility or at a designated service


point. WPI WELLKIN's liability is limited to replacement of defective parts only and does not
include the cost of labor, communications, transportation or handling connected to the
replacement of these parts. WPI WELLKIN will in no event be liable for consequential damages
or contingent liabilities arising out of the failure of any parts to operate properly. No expressed,
implied or statutory guarantee other than herein set forth is made or authorized to be made by
WPI WELLKIN.

DISTRIBUTED ITEMS: Items distributed by WPI WELLKIN are subject to the warranty provided
by the Original Equipment Manufacturer (OEM). Upon request, WPI WELLKIN will furnish
Buyer with a warranty statement from the OEM for the applicable material. The OEM warranty
will start on the items' delivery date.

9. COMMISSIONING: On request, WPI WELLKIN can supply a representative for material


commissioning. The Buyer is responsible for portal to portal transportation costs and the current WPI
WELLKIN day rate.

10. BUYER’S PROPERTY: All equipment or material furnished by WPI WELLKIN shall be the
property of the Buyer after the WPI WELLKIN invoice is paid in full.

11. PATENTS: WPI WELLKIN holds the Buyer harmless from all claims, for infringement or alleged
infringement of any patents arising out of the sale or use of the goods furnished pursuant to this
contract.

12. INDEPENDENT CONTRACT: In the event that any goods ordered hereunder require in
connection with the installation thereof, the services of a contractor engaged by WPI WELLKIN or a
supervisor, engineer, or other employee connected with or employed by WPI WELLKIN, and WPI
WELLKIN agrees to furnish same, either with or without charge, such contractor, supervisor, engineer,
or other employee in performing such services shall not be deemed to be the agent or employee of the
Buyer.

13. INSURANCE: WPI WELLKIN agrees to carry General Operations and Liability Insurance and
other coverage as required in accordance with applicable state and federal laws of the U.S.A.

14. COMPLIANCE WITH LAWS: WPI WELLKIN warrants that in its performance of this contract it
will comply with all applicable Federal, State and Local laws, regulations, rulings and orders of the U.S.A.

15. ASSIGNMENT: This contract may not be assigned without the written consent of the Buyer and
any attempted assignment thereof shall be void.

16. PROPRIETARY INFORMATION: All plans, drawings, specification and the subject matter
contained therein and all other information given to WPI WELLKIN in connection with performance on
this Purchase Order involve valuable property rights of the Buyer and shall be held confidential by WPI
WELLKIN, shall remain the property of the Buyer and shall not be used by WPI WELLKIN for any
purpose other than those for which they have been prepared or supplied. WPI WELLKIN agrees that, as
far as possible, it will keep confidential the making of this order and the terms hereof. WPI WELLKIN
agrees not to use for publicity purposes any information as to notice of receipt of order, photographs,
drawings and/or materials in connection with performance of the Order without obtaining the prior
written consent of the Buyer.

Оценить